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Body Assembly (JWBS-14DXPRO)

Index
No.

4-9.......
4-10.....
4-11.....
4-12.....
4-13.....
4-14.....

5-9.......
5-10.....
5-11....
5-12.....
5-13.....

6-13.....
6-14.....
6-15.....
6-16.....
6-17.....
6-18.....

Part
No.

JWBS14DP-1...............

150037W
100038 ..

JWBS14DP-4................
PWBS14-226 ...............

150010A

JWBS14DP-4-3.............
TS-1482041 .................

150013A

TS-2361051 .................
TS-1502091 .................
PWBS14-240 ...............
BB-608Z7 ....................
TS-1550031 ......ccceenee.
TS-1502031 .................
PWBS14-231 ...............
PWBS14-230 ...............
PWBS14-239 ...............
JWBS14DP-5................
PWBS14-241 ...............

150010A

JWBS14DP-4-3.............
TS-1482041 .................

150013A

TS-2361051 .................
TS-1502091 ...
PWBS14-240 ...............
BB-608Z7 ....................
TS-1550031 ...
TS-1502031 .................
PWBS14-231 ...............
PWBS14-230 ...............
PWBS14-239 ...............

150014A

JWBS14DP-6...............
JWBS14DP-6-1.............
TS-1541021 ...l
JWBS14DP-6-3.............
JWBS14DP-6-4 ............
JWBS14DP-6-5.............
JWBS14DP-6-6............
TS-1503081 ........co..
JWBS14DP-6-8............
TS-1541031 ...
JWBS14DP-6-10..........
JWBS14DP-6-11 ..........
JWBS14DP-6-12..........
TS-1523011 e
TS-2361061 ........cceee
TS-1503021 ...
JWBS14DP-6-16 ..........
JWBS14DP-6-17 ..........
JWBS14DP-6-18 ..........

Description Size Qty
Upper Arm Frame ........ccouiiiii e 1
TADIE <. 1
Table Pin. ... 1
Upper Support & Blade Guide Assembly ..........ccccoiiviiiiiiiiiiiiieeciee, 1
Upper Support Bracket............cooveviiiiiiiiieee e, 1
AJUSTING NUL ...t e 2
Socket Set SCrew .......ovvvviviiiiiiiii e, M8X35.....cieveeeeiinn 2
Hex Cap SCrew .........ovviviiiieiiiii e M6x20......c.cccvneeeennnens 2
Thumb SCrew ... M6X16......cceeeeeenneee 2
Lock Washer .......coooiiiiiiiiiie e M5 1
Socket Head Cap SCrew ........cooeeieviiiiiiiieenne. M5x40........ccceennen.n. 1
Eccentric Shaft ... 2
Ball Bearing.........ccuueiiuiiiiieiieeeie e 60827 ........evenen 5
Flat Washer..........cooiiiii e MS. 2
Socket Head Cap SCrew .........ocoveeviviveiineeinnnnnnn. M5X12....cccviieeinn, 2
Bearing Sheath............oooiiiiii 1
SPACING SIEEVE .. ceveiii e 1
SUPPOrt Bracket..... ..o 1
Lower Support & Blade Guide Assembly ...........c.cooiviiiiiiiiiiiiieeie, 1
Lower Support Bracket.............ov i, 1
AJUSTING NUL ... e 2
Socket Set SCrew .......ooovviviiiiiiii, M8X35.....i e 2
Hex Cap SCrew ......o.ovveiiviiiiiiiiieeieeeeeee e M6x20.......c.ceevnenneen. 1
Thumb SCrew ... M6X16.......ceeeeeennee 1
Lock Washer ... MS . 1
Socket Head Cap SCrew .......ccocoeeviveieiinncinnnnnnn. M5x40........cceeeenneeenn. 1
Eccentric Shaft ........cooiiii 2
Ball Bearing........coovoeiuiiiiiiii e 608ZZ.......ccceneennnn. 5
Flat Washer.........c.cooiiiiii e MS. 2
Socket Head Cap SCrew .......ccccevvvviviveiiineeinnn, M5X12....cccviieein, 2
Bearing Sheath..........oooiii 1
SPACING SIEEVE ....eiiiiiei e 1
SUPPOrt Bracket.........oouuiiii e 1
Thumb SCrew ......coovviiii e, MBEX12...coviveieeien, 1
Guide Post & Bracket Assembly ............covviiiiiiiiiiii e, 1
POSt Shaft ... 1
Nylon Insert Lock Nut...........ccooiviiiiiiiiiiiiinn, MG 1
GUIAE POSE ... 1
RACK ... e 1
Flat Head Machine Screw ..........cc..cccoiviiiiies M4XS ... 10
SCAIE . e 1
Socket Head Cap SCrew ........cccceevivieeiinecinnnnnnn. M6x35.......ccveeeinneenn. 1
Carriage Bolt ...........cooeiiiiiiii M8X16.......ccvvevnnneenn, 1
Nylon Insert Lock Nut............coooiiiiiiiiiiiiens M8, 1
Upper Wheel Blade Guard Extension.............cccoeeviiiiiiiiiiiiciieeceee, 1
Upper Wheel Blade Guard ..............ooviiiiiiiiiiiiiiieeei e 1
Upper Support Bracket.............ov i 1
S SCreW covviieeee e MBXE ......coevvveeennnnenn 2
Lock Washer .........oooiiiiiiiii e MB...oeveeieeieeeie, 2
Socket Head Cap Screw .........ccccvviviiiiiiiiiiennnnnn. M6X10........ccvveerenn. 2
L7 1Y Y PN 1
BUSKNING ... 1
PINION Gear ... e 1



Index Part

No. No.

6-19.....JWBS14DP-6-19 ..........
6-20.....JWBS14DP-6-20 ..........
6-21.....JWBS14DP-6-21 ..........
9.nnnn. TS-1550061 .................
13........ TS-1523021 ....cueevnn.
19........ TS-1482011 ...couenen.
20........ TS-1550041 ...........c....
21........ JWBS14DP-21.............
22........ 199037 ..o,
23........ 992311 i,
24........ TS-2248252 .................
25........ TS-1482041 .................
26........ 150024 ..o,
27........ TS-2361081 .................
28........ JWBS14DP-28 .............
29........ JWBS14DP-29..............
............ JWBS14DP-29A...........
30........ 150031 oo,
31........ TS-2361081 .................
32........ 998623 ......cceveereiiennns
34....... JWBS14DP-34 .............
35........ PWBS14-150 ...............
36........ 100042 .....covveevieeann,
37........ 100051 ..o,
38........ 100041 ..o,
39........ TS-1491081 .......ccun.n...
40........ TS-1482021 .................
41........ 110049 ...,
42........ 990821 ...ceveeieeieiieenns
43........ TS-1490151 ........ce.e..
44 ........ TS-1540061 .................
45........ TS-1490071 .................
46........ 990554 .....coeiivieeen
47 ........ JWBS14DP-47 .............
48........ JWBS14DP-48 .............
49........ JWBS14DP-49 .............
49-1.....JWBS14DP-49-1 ..........
49-2.....JWBS14DP-49-2 ..........
49-3.....JWBS14DP-49-3 ..........
49-4 ... JWBS14DP-49-4 ..........
49-5.....JWBS14DP-49-5 ..........
49-6.....100021 ...ooevienieeenens
49-7.....992314 ....coiiiin
49-8.....JWBS14DP-49-8 ..........
49-9.....150090 ......oeviiniinienns
49-10...990652 ......ccevvevieneennnn.
49-11...NW080000...................
49-12...JWBS14DX-193 ...........
49-13...150260 .......ccevvvevrannnn.
49-14..100174 ...,
49-15...TS-1522031 .................
49-16...130044 ........cooneenienenl.
49-17...8S050100 .......ceenveneene.

Description Size Qty.
S 07T =T S 1
SPrING PIECE ...t 1
= 1o N 2
Flat Washer ... M8, 1
Socket Head Set Screw ........c.ccovviiivviiiiienennnnnn. MBX8 ...oevvieeeiiiiees 4
HeX Cap SCreW .......coovviiiiiiiiiecieeeieeeee MBX8 ......oeeevveeiinnnnn, 2
Flat Washer.........ooooiiiii e MG 4
Locking Knob ... M8X25.....oeiiiieein, 1
Table INSErt ... 1
SPring Pin oo D3X8..eeiieeeiiiiiiin 1
Button Head Socket Screw............cccooeveeveineneen. M8X25......ccvvvieeenn 4
Hex Cap SCreW .......cccoeviiiiiiiiiieciieeieeeee M6x20........ccvvneennnnne. 2
KINOD . e 2
Lock Washer®.........ccoooviviiiiiiiiieeeeee e 1Y 2
INNEr WHEel COVET ...t 1
Outer Wheel COVET .......uiiiiiii e 1
Outer Wheel Cover Assembly (Index #29, #47, #48)........ccccccveevnnnen. 1
T 36.35x16 ..., 2
Lock Washer ........c.iviiiiiiiiicc e M8, 4
Strain REIET ... 1
BaS . 1
Trunnion Support Bracket...........ccooouiiiiiiiiie e 1
L8 1121 o PSP 2
SCAIE ..t 1
Trunnion Clamp ShOE .......cooviiii e, 2
Hex Cap SCreWw .......ccovvviiiiiiiiiececeee e M10x50.........ccccevnneeee 2
Hex Cap SCreWw .......ccovvviiiiiiiiiececeee e MBX12.....oeiiieeinnnn, 6
POINEEN .. e 1
Pan Head Screw............ccovvvviiiiiiiiiiiiiicceeee, M5BX6 ..o, 5
Hex Cap SCrew™ .......oovviiiiiiiii e M8x80........ccvvnrerennnn. 1
NULS e M8 ..o, 1
Hex Cap SCrew™ ..o, M8x40.........eeveennnenn. 2
LOCK KNOD ..o e 2
Blade Tracking WindOW............iiiiiiiiiiii e 1
RIVEL ..o, D3.2x10...ccceiie, 4
Sliding Bracket Assembly ... 1
S o7 |1 1
BOI RING .. 1
Sliding Bracket ..........oouuiiiiiii e 1
Shaft HINGE ... 1
Upper Wheel Shaft ..., 1
Steel PN .. 2
SPFING PN o 1
COIl SPIING ettt 1
SQUAE NUL ... e e 1
LOCK KNOD .. e 1
WING NUt.....o M8 .o 1
Blade Adjusting SCrew ........ccouuiiiiiiiiiiii e 1
gl o= | (o] SR SR 1
Fixed Collar. .. ..o 1
Socket Set SCrew .......oooeiiiiiiiii, M5X10.....cccoueinaennnen. 1
Fixed Collar. .. ..o 1
Socket Set SCrew .......coooviiiiiiiii, M5X5 ..o 1



Index Part

No. No. Description Size Qty.
49-18...TS-1550071 ......ccevvvneeen Flat Washer...........ccoooviiiiiiiiiii e M10.ooiiieeeee, 1
49-19..100177 ..o, DA .. et 1
49-20...TS-1490071 ................. HeX Cap SCreW .......coovviiiiiiiiieceeeeeieeeeee M8x40........ccvveeennnnnn. 2
49-21...TS-1541031 ........cceeee. Nylon Insert Lock Nut...........ccooeiiiiiiiiiiiiis M8, 2
49-22...TS-1550061 ................. Flat Washer...........cccooviiiiiiiiiii e 1Y 4
49-23..100178 ...ccovveineeeeean. SUPPOIT PIate ... 4
49-24..100179 ..o FiXed Base .....couniiiiiii e 1
50........ JWBS14DP-50.............. Lower Wheel Shaft ..........oooiiiiiiii e 1
51, 6291489......ccccevviiis K Y e 5X5X20 ....eeiiiiieeeeennn. 2
52........ BB-6204VV .................. Ball Bearing........cccuuiieviiiiiieiiiiii e 6204LLU.................. 2
53........ 990293 ......ieiieee Hex Head Bolt (Left Thread)...........cccvvevnneiennnni. M8x25.......ccvveeennnnn, 1
54........ 150054 .....ooveiieeeeenn. Hex Head BOlt ... ..couiii e 2
55........ JWBS14DP-55 ............. Poly V-Belt .......cooeeiiieiiiiee e, 200J5.....ccciiieeiinn. 1
56........ JWBS14DP-56.............. Switch Backing Plate ............cccoouiiiiiiii e, 1
57........ 523028 ...t SWIECN BOX 1ot 1
58........ 994542 ...t SWITCN e 1
59........ JWBS14DP-59 ............. 1Y/ [] (o) S @70 o F USRS 1
60........ JWBS14DP-60.............. 01T O] o PSR 1
61........ 990814 .....covevveen Self Tapping SCreW........ccevevviviiiieiiiieeeeeie M3.5x19.....ceeennnennn, 2
62........ TS-1550021 ......coun...e Flat Washer .........ccooooiiiiiiiiii e, M4 i, 2
63........ TS-1533042 ................. Phillips Pan Head Machine Screw...................... M5X12..ceiiiiiein, 7
64........ 523024 .....cooviieii L1 =T O o TSR 1
65........ TS-1533032 ................. Phillips Pan Head Machine Screw...................... M5X10.....cceeeieneeanne. 4
66........ 150066 .......ceevvnneeeennnn. S o SO 2
67........ 150902 ..o, LOWEE HINGE ... 1
68........ TS-1550031 .....ccvvneeeeees Flat Washer..........ccooooiiiiiii e, M5 2
69........ JWBS1408S-148 ........... Lower Wheel GUArd............vvieiiiiiiiieee et 1
70........ JWBS14DP-70.............. Lower Wheel ASSemMDbIY ........c..uiiiiiiiiiii e 1
71........ 100025A ......coovveeeennn. B 1= PSPPSR 2
72........ 100186 ..covveeeeieeeeenn. UPPEr WHEE| ... e 1
73........ 992522 ...ciiiiiieiii Retaining RiNg.........oovviiiiiiii e, R35 . 2
74........ BB-6202VV .................. Ball Bearing..........cceveeiiiiiieiiiie e, 6202LLB .................. 2
75........ TS-1540083 ................. HEeX NUL.....oooiiieee e, M12x1.25......cunes 1
76........ JWBS14DP-76 ............. Saw Blade...........cooieiiiiiii 105"Lx3/8"Wx6TPI....1
77........ 990804 .......evvieiiiies Self Tapping SCrew.........cooeveeviiiiiiiiiieeeiineeeeenn, M4X8 ... 12
78........ 150901 oo, UPPEr HINGE ... 1
79........ 150079 ..o, CatCN e 2
80........ 170080 ...oovvveveiieeeennn, LatCh StUd.....ooe e 2
81........ 998626 ........veeeiiinnnns COrd Clamp ... e 1
82........ 110070 cooveveeiieeeeeen, Blade GUArd.........couuiiiiiii i 1
83........ 990811 .o, Self Tapping SCrew.........oocveeviieieiiiiieieiieeeeeen, M3.5x12...cceee, 2
94........ JWBS14DP-94 ............. MOLO .. 1-1/4HP, 1Ph, 115/230V ...1
............ JWBS14DP-94-MF .......Motor Fan (not ShOWN) ...........coiiiiiiiiiiiiiiie e
............ JWBS14DP-94-MFC.....Motor Fan Cover (not Shown) ...........cocooeiiiiiiiiiiiniiiiineceeecceeeeennn 1
............ JWBS14DP-94-SC .......Start Capacitor (not shown)...............................200MFD, 125VAC.....1
............ JWBS14DP-94-RC .......Run Capacitor (not shown)................................30uF, 250 VAC.........1
95........ TS-1490071 .....ccvvnneneene Hex Cap SCrew™ .......ccooovvviiiiiiiiieeee e M8x40.........covvveeeen. 4
9%........ TS-1550061 ................. Flat Washer” .............ccoiiiiiiiiiiiie e, M8..oooiiiieieeeee, 4
97........ 150097 ..oovvieiiiieeeeen, ODbIONG WASKET .....iiiii e 2
98........ TS-1523051 ......eeenee. Socket Set SCrew .......cooveeiviiiiiiiiiii, M6X16.......ccvneeeennenn, 2
99........ TS-1490021 ......cceeeee. HeX Cap SCrew .....c.ovoeeiiiiiiiiiieei e M8X16......ceeveeenn. 1
100...... TS-1550061 ................. Flat Washer..........cccoooviiiiiiiiii e, M8B. oo, 1
101...... 150101 oo Lower Wheel Blade Guard ..o, 1
102...... WEO050000................... Star Washer........cooviviiiiiiiiie e M5 i 3
103...... 998654 ......covieeeiii Strain REIET ... 2



Index Part

No. No. Description Size Qty.
105...... WI080000 .................... Star Washer........coovvviiiiiiiiieeeee e 1Y 2
114 ...... JWBS14DP-114 ........... MOLOE PUIIY ... e 1
115...... JWBS14DP-115 ........... Tension Lever Assembly ... 1
115-1...100182 ..., TeNSION LEVET ..o 1
115-2...TS-1540081 ................. HEX NUL ... M12. i, 1
115-3...100183 ..o, Tension Lever RO ... 1
115-4...100234 .........cceeenannen. Tension Lever KNob...........coooiiiiiiiiiee, M8..ooeiiei, 1
116...... 100176 oo, BUSHING ... e 1
117...... TS-2248202 ................. Button Head Socket Screw.............ccoeeeeneeiinnnio. M8x20..........eevvnnennn. 1
121...... TS-1550061 ................. Flat Washer...........oooiviiiiiiiii e M8, 6
124 ...... TS-2361081 ................. Lock Washer .........ccovvviiiiiiiiiieee e, 1Y 2
125...... TS-2248202 ................. Button Head Socket Screw.............cccoeeeiiiiinnn.o. M8x20.........cceeevnnenenn. 2
126...... TS-1482021 ................. Hex Cap SCrew ........coeeviiiiiiiiiieeiieeieeeee e M6EX12.....eevveeeanneee. 2
127 ...... TS-1550041 ................ Flat Washer...........cooiiiiiiiiiiii e MB..cooeeiiieeeeeeee, 2
128...... JWBS14DP-128 ........... = | (= PSRN 1
129...... TS-1540071 .............. N | PN M10 ..o, 1
134...... JWBS14DP-134 ........... Phillips Pan Head Machine Screw™ .................... MBX8 ......ccevvneeennnnn, 1
135...... JWBS14DP-135 ........... [ To o P 1
143...... TS-1505041 ................. Socket Head Cap SCrew .........ccceevvveeiivneeinnnnnn. M10x30.......c.ueeennneees 4
144 ...... TS-2361101 ....covevee. LOCK WaSher .......cccuviiiiiiiiiieeiii e M10 ..o, 4
145...... TS-1504051 ................. Socket Head Cap SCrew .........ccoeevveeiiineiinnn. M8X25.....cccceveeinnnnn, 2
146...... TS-2361081 ................. LOCK WaSher ......cccovuiiiiiiieeeie e MB..oooiieeeeeeeeee, 2
147 ...... TS-1550061 ................. Flat Washer...........ccooviiiiiiiii e MB..oi i, 2
148 ...... PWBS14-139 ............... WhEEl Brush........ooiiiiiee e 1
149...... TS-1533042 ................. Phillips Pan Head Machine Screw...................... M5X12....eiieieenn, 1
150...... JWBS14DP-150 ........... T-Handle Hex Wrench.............coooiiiiiinnn, BMM ... 1
151...... TS-152705......cccccennee. HexWrench ... AMMmM .o 1
............ JWBS14DP-HK ............Hardware Kit (Not ShOWN) .........coovviiiiiiiiiiiiii e

Note: * represents items included in JWBS14DP-HK Hardware Kit. In addition to these marked with *, it also
includes Index #12, #13, #14 as shown in Stand Assembly Drawing/Parts List.



Closed Stand Assembly (JWBS-14DXPRO)




Closed Stand Assembly (JWBS14-DXPRO)

Index Part

No. No. Description Size Qty
Tonn. JWBS14DP-201 ........... 7= oo PP 1
2. 150502W .....ccvveeerennnn. 50T P 1
K ISR WBS14CS-04............... LT = 31 PP 2
4. WBS14CS-05............... Pan Head Screw...........cccovveviiiiiiiiiiiieeecinn, M4X5 ..o, 2
5.l 150503 .....oovvvieiieenn Door Latch ASsSembIy ........o.iiiie i 1
6. 150527 oo Pad. e 2
Teoeinen JWBS14DP-207 ........... Carriage Bolt™.......ccoooiiiii MBX16.......ccevvvnnenns 4
[ T JWBS14DP-208 ........... Stand Support, Right.........coooiiii 1
S ST JWBS14DP-209 ........... Hex Flange NUt™ .........ccoiiiiiiiiii e, [ 4
10........ JWBS14DP-210 ........... Stand Support, Left. ... 1
1. PG-MO2.......ccvveeeennnn. JET LOQO e 1
12........ TS-1550061 ................. Flat Washer..........ccccooooiiiiiiiiiiee e, M8 .o, 4
13........ TS-2361081 ................. Lock Washer ..........ccoooevviiiiiiiiie e, M8 ..o 4
14...... TS-1540061 ................. HeX NUL ..o 1Y 4
............ JWBS14DP-HKCS........Stand Hardware Kit (not shown) ..........ccccooiiiiiiiiiil 1

Note: * represents items included in JWBS14DP-HKCS Stand Hardware Kit



Electrical Schematic — 115V
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Electrical Schematic — 230V
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